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Sample identification 24/01/2022 22 0002812

Article : PANAREA

"Test start | Test end o : - 1
03022002 | 100022022 | ABRASION

Test method - UNTEN IS0 12947-1:2000+EC 1-2010+UNI EN IS0 12947-2:2017 Textiles.
Determination of the abrasion resistance of fabrics by the Martindale method.
Determination of specimen breakdown

Apparatus ; MARTINDALE

Material : Standard Abradent Fabric SM 23

Load : 12Kpa (nominal pressura)

Felt : Woven felt

Filling : The possible pilling created during the test is cut

RESULTS
Breaking point; = 200000 revs

Sample 1: = 200000 revs
Sample 2: = 200000 revs
Sample 3; = 200000 revs
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Samgle acclimarizanon and vest conditions are these provided by reference regulations.  Measures and best results pre exclusively reported 10 the lested sample, &8 provided by customer, asd they do nol
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